
NORDEN 901 EXPEDITION 2024 <2024><US><F2875X2>
HANDLEBAR, CONTROLS

69078

Pos Part Number Description Additional Text Quantity

1 22102001000C1 Handlebar Length =813mm, Diam. 1.00

2 63502090000 Clutch cable 1.00

3 64132070000 PVC clamp 6.4 MM Heyman 1.00

4 0025050126S Hex collar screw M5x12 ISA30 S 2.00

6 60702112000 Handle gripheater R 1.00

7 60711012000 Ride-by-wire without throttle 1.00

8 76011073110 SCREW SET START-STOP SWITCH 1.00

9 A61011074000 Start / emergency stop switch 1.00

10 61411174010 Screw set start-stop switch 1.00

11 76011270200 Combination switch 1.00

12 60702139100 Handle Gripheater 1.00



13 28512040000 Rear view mirror, right 1.00

14 58412040100 Rear view mirror, left/right 1.00

15 63502031000 Clutch lever cmpl. 1.00

16 6350204400030 Clamp cpl. incl. 2 screws 1.00

17 63502040000 Clutch lever 1.00

18 64102038000 Kit lever pin 1.00

19 63511049000 Switch 1.00

20 22102079000AB Handguard kit HQV white 1.00

21 0025060356 HH collar screw M6x35 TX30 4.00

22 0912080403 AH collar screw DIN0912 M8x40 2.00

23 62002080051 COLLAR BUSHING HANDGUARD 2.00

24 62002080052 Handguard clamp, external 2.00

25 62002080053 Handguard clamp, internal 2.00

26 0926060000 STOP NUT M6 DIN6926 A2-70 4.00


